Você está na página 1de 34

Vigencia: 09/01/2009

XTREET 200

XTREET 200 NAKED


C A T A L O G O D EP A R T E S

P A R T S M

09/01/2009

Pgina 1

Vigencia: 09/01/2009

XTREET 200

HEAD ASSY,CYLINDER

HEAD ASSY,CYLINDER ITEM 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 UM Part # 410-0027A 410-0083A 916-0026A 920-0001A 410-0084A 916-0027A 912-0004A 410-0003A 921-0009A 910-0014A 920-0001A 410-0028A 912-0002A 410-0006A 410-0008A 410-0009A 921-0041A 410-0088A 920-0001A 410-0089A 420-0028A 420-0029A 916-0023A 420-0008A Description COVER, CYLINDER HEAD BOLT, CYLINDER HEAD BOLT,FLANGE WASHER GASKET, CYLINDER HEAD COVER BOLT, FLANGE BOLT STUD PIPE, INTAKE O-RING BOLT WASHER CYLINDER HEAD COMP (INCL15,16&17) BOLT, STUDdm=25d PLUG, SPARK GUIDE, EX VALVE GUIDE, IN VALVE O-RING NUT,CYLINDER HEAD WASHER GASKET,CYLINDER HEAD PIN,DOWEL ,10*20 GASKET,CYLINDER BOLT,FLANGE,M6*25 CYLINDER BODY COMP Quantity 2008 1 CULATIN TAPA CULATA 11226-I008-0000 MOTOR 200 C.balanceo 3 PERNO 1 PERNO 1 ARANDELA M6 1 EMPAQUE, TAPA CULATA 2 PERNO 2 ESPARRAGO, ADMISIN 1 CONECTOR CYLINDRO MOTOR MOTOR 200 C.balanceo 1 "O" RING 1 TORNILLO MOTOR 200 C.balanceo 1 ARANDELA M6 1 CULATA MOTOR 200CC C.B. MOTOR 200 C.balanceo 2 PERNOS M6X 25 MOTOR 200 C.balanceo 1 BUJIA 81300-J025-0000 81102-J126-0000 LX156FM.01.05 1 GUIA VALVULA DE ESCAPE MOTOR 200 C.balanceo 1 GUIA VALVULA DE ADMISION MOTOR 200 C.balanceo 2 ORING 4 TUERCA CULATA 4 ARANDELA M6 1 EMPAQUE, CULATA 2 GUA, 10 x 20 1 EMPAQUE, CILINDRO 2 PERNO, M6 x 25 1 CILINDRO MOTOR 200 C.balanceo Spanish Quantity 2009 1 3 1 1 1 2 2 1 1 1 1 1 2 1 1 1 2 4 4 1 2 1 2 1

Pgina 2

Vigencia: 09/01/2009

XTREET 200

AIR INLET EXHAUST SYSTEM

AIR INLET EXHAUST SYSTEM ITEM 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 UM Part # 410-0090A 410-0091A 410-0092A 410-0093A 410-0094A 410-0095A 410-0096A 410-0097A 410-0098A 410-0099A 410-0100A 920-0001A 931-0010A 410-0101A 410-0102A 410-0133A 920-0001A 420-00031A 420-00032A 921-0009A 940-0024A 921-0009A 410-0134A 920-0001A 410-0135A 931-0011A 940-0056A Description SEAL,VALVE STEM VALVE,IN VALVE,EX RETAINED,VALVE SPRING,OUTER RETIANER,VALVE SPRING,INNER SPRING,VALVE OUTER SPRING,VALVE INNER RETAINER,VALVE SPRING,UPPER COTTER,VALVE NUT,TAPPET ADJUSTING SCREW,TAPPET ADJUSTING WASHER NUT,HEX ROCKER ARM,UPPER CAMSHAFT COMP TAPPET,COMP WASHER WAVE ROCKER ARMLOWER SHAFTLOWER ROCKER O-RING SPRING O-RING CORE ASSYCAMSHAFT WASHER PLATE,CAMSHAFT NUT,HEX ARMVALVE SPRING Spanish SELLO DE VLVULA VLVULA DE ADMISIN VLVULA DE ESCAPE ASIENTO EXTERIOR RESORTE VLVULA ASIENTO INTERNO RESORTE VLVULA RESORTE EXTERIOR VLVULA RESORTE INTERNO VLVULA ASIENTO SUPERIOR RESORTE VLVULA CUAS VLVULAS TUERCA DE AJUSTE TORNILLO DE AJUSTE ARANDELA M6 TUERCA, HEXAGONAL CONJUNTO SUPERIOR BALANCINES EJE DE LEVAS CON PION VARILLA IMPULSADORA ARANDELA M6 BALANCIN MOTOR PASADOR DE BALANCIN ORING RESORTE "O" RING PASADOR EJE DE LEVAS ARANDELA M6 #N/A TUERCA, HEXAGONAL #N/A Quantity 2008 2 1 1 2 2 2 2 2 4 2 2 3 3 1 1 1 1 2 1 1 1 1 1 1 1 1 1 Quantity 2009 2 1 1 2 2 2 2 2 4 2 2 3 3 1 1 1 1 2 1 1 1 1 1 1 1 1 1

Pgina 3

Vigencia: 09/01/2009

XTREET 200

COVER,RCRANKCASE

COVER,RCRANKCASE
ITEM 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 UM Part # 434-0039A 434-0006a 434-0107A 434-0001A 940-0025A 921-0010A 434-0108A 921-0005A 434-0005A 914-0002A 910-0024A 916-0025A 434-0040A 916-0026A 920-0001A 434-0008A Description COVER,RCRANKCASE GASKET,RCRANKCASE COVER GAUGE, OIL LEVEL LEVER ASSY,CLUTCH SPRING O-RING,19*68 O-RING,3*18 PIN,DOWEL,8*14 PIN,32*16 BOLT,FLANGE BOLT,FLANGE COVER,R DECORATIVE BOLT,FLANGE WASHER OIL SEAL, KICK STARTER SPINDLE Quantity 2008 1 TAPA EMBRAGUE MOTOR 200 C.balanceo 1 EMPAQUE CARCAZA TAPA EMBRAGUE MOTOR 200 C.balanceo 1 CONJUNTO LEVA EMBRAGUE 1 LEVA DE EMBRAGUE MOTOR 200 C.balanceo 1 RESORTE 2 "O" RING, 19 x 68 1 RETENEDOR ACEITE 1 ORING 18X3 MOTOR 200 C.balanceo 1 PIN 10X16 MOTOR 200 C.balanceo 2 PIN, 32 x 16 12 TORNILLO M8 X 35 1 PERNO TAPA DECORATIVA CARCAZA EMBRAGUE MOTOR 200 C.balanceo 1 3 PERNO 3 ARANDELA M6 1 RETENEDOR MOTOR 200 C.balanceo Spanish Quantity 2009 1 1 1 1 1 2 1 1 1 2 12 1 1 3 3 1

Pgina 4

Vigencia: 09/01/2009

XTREET 200

OIL PUMP&OIL FILTER COMP /

OIL PUMP&OIL FILTER COMP /


ITEM 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 UM Part # 460-0018A 461-0006A 910-0014A 910-0061A 461-0007A 461-0008A 461-0009A 950-0002A 931-0009A 920-0001A 461-0010A 461-0011A 460-0019A 460-0020A 460-0010A 460-0022A 460-0023A 915-0002A 930-0001A 460-0024A Description OIL PUMP COMP OIL FILTER COMP BOLT BOLT OIL TUBE, OIL FILTER SPRING,OIL FILTER TUBE COVER,OIL FILTER COTTER PIN NUT,LOCK WASHER GASKET,OIL FILTER SEAT,OIL FILTER DRIVE GEAR, PRIMARY SHAFT, TRANSMISSIONOIL FILTER SPROCKET,OIL PUMP DRIVEN CHAIN, OIL PUMP COVER,OIL FILTER SCREW NUT SPROCKET DRIVEOIL PUMP Spanish BOMBA DE ACEITE COMPLETA ELEMENTO FILTRANTE DE LA BOMBA TORNILLO MOTOR 200 C.balanceo PERNO TUBO DE ACEITE, FILTRO DE ACEITE RESORTE, TUBO DE ACEITE FILTRO CUBIERTA, FILTRO DE ACEITE CHAVETA TUERCA DE SEGURIDAD ARANDELA M6 EMPAQUE, FILTRO DE ACEITE ASIENTO, FILTRO DE ACEITE ENGRANE CONDUCTOR EJE DE TRANSMISIN, FILTRO ACEITE PION DE BOMBA DE ACEITE MOTOR 200 C.balanceo CADENILLA BOMBA DE ACEITE CUBIERTA, FILTRO DE ACEITE TORNILLO TUERCA HEX. M6 PIN, CONDUCTOR BOMBA DE ACEITE Quantity 2008 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 3 1 1 Quantity 2009 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 3 1 1

Pgina 5

Vigencia: 09/01/2009

XTREET 200

CLUTCH

CLUTCH ITEM 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 UM Part # 920-0001A 450-0056A 450-0057A 450-0058A 450-0059A 450-0060A 450-0061A 450-0002A 450-0063A 910-0060A 931-0009A 450-0064A 960-0048A 450-0173A 450-0174A Description WASHER OUTER COMP, CLUTCH CENTER COMP,CLUTCH DISK,CLUTCH FRICTION PLATE,CLUTCH PLATE,CLUTCH PRESSURE PLATE,CLUTCH LIFTER SEPARATING ROD SPRING,CLUTCH BOLT,HEX NUT,LOCK WASHER,SPLINE BEARING,RADIAL BALL CLUTCH ASSY COLLAR Spanish ARANDELA M6 PRENSA EMBRAGUE CUBO DE EMBRAGUE DISCO, SEPARADOR EMBRAGUE DISCO, FRICCIN EMBRAGUE DISCO, PRESIN EMBRAGUE PLACA, ELEVADOR EMBRAGUE RESORTE MOTOR 200 C.balanceo RESORTE, EMBRAGUE PERNO, HEXAGONAL TUERCA DE SEGURIDAD ARANDELA, TIRADOR BALINERA PRENSA DE EMBRAGUE COMPLETA COLLARIN EMBRAGUE Quantity 2008 1 1 1 5 6 1 1 1 4 4 1 1 1 1 1 Quantity 2009 1 1 1 5 6 1 1 1 4 4 1 1 1 1 1

Pgina 6

Vigencia: 09/01/2009

XTREET 200

MAGNETO&COVER LCRANKCASE /

MAGNETO&COVER LCRANKCASE / ITEM 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 UM Part # 434-0041A 434-0012A 311-0011A 311-0020A 432-0001A 311-0021A 970-0003A 434-0043A 434-0042A 910-0014A 923-0016A 343-0004A 916-0022A 910-0014A 916-0028A 916-0029A 910-0045A 921-0009A 932-0002A 923-0017A Description COVER, L CRANKCASE GASKET,LCRANKCASE COVER SENSOR GENERATOR ASSY, FLYWHEEL FLYWHEEL COMP STATOR COMP CLAMP PLATE,CABLE COVER, GEAR BOX COVER, LDECORATIVE BOLT O-RING,3*63 INDICATOR, GEAR BOLT,FLANGE BOLT BOLT,FLANGE BOLT,FLANGE BOLT,HEX O-RING CAP,GENERATOR O-RING,24*274 Quantity 2008 1 TAPA VOLANTE MOTOR 200 C.balanceo 1 EMPAQUE TAPA VOLANTE MOTOR 200 C.balanceo 1 SENSOR 1 MAGNETO COMPLETO 1 ROTOR DEL MAGNETO MOTOR 200 C.balanceo 1 ESTATOR DEL MAGNETO 1 ABRAZADERA, CABLE 1 TAPA SUP. TAPA VOLANTE (FASTWIND) MOTOR 200 C.balanceo 1 TAPA DECORATIVA IZQ (FASTWIND) MOTOR 200 C.balanceo 1 TORNILLO MOTOR 200 C.balanceo 1 ORING 3X63 1 INDICADOR DE CAMBIOS 3 PERNO 1 TORNILLO MOTOR 200 C.balanceo 2 PERNO 3 PERNO 1 TORNILLO CABEZA REDONDA M6 X 10 1 "O" RING 1 TAPN, GENERADOR 1 ORING 24*274 Spanish Quantity 2009 1 1 1 1 1 1 1 1 1 1 1 1 3 1 2 3 1 1 1 1

Pgina 7

Vigencia: 09/01/2009

XTREET 200

CRANKCASE ASSEMBLY

CRANKCASE ASSEMBLY
ITEM 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 UM Part # 434-0045A 434-0112A 434-0046A 461-0012A 461-0013A 461-0014A 434-0114A 434-0115A 434-0116A 434-0117A 434-0118A 923-0014A 921-0009A 434-0120A 434-0025A 910-0014A 910-0010A 434-0122A 921-0009A 940-0026A 434-0123A 434-0124A 920-0001A 434-0125A 910-0014A 434-0126A 434-0127A 960-0013A Description CRANKCASE COMP,L GASKET, CRANKCASE CRANKCASE COMP,R CAP, OIL FILTER SCREEN SCREEN, OIL FILTER SPRING, OIL FILTER SCREEN TUBE,BREATHER 315 CLAMP STOPPER PLATE,CLUTCH CABLE BOLT, STUD B BOLT, STUD A OIL SEAL, 14*28*7 O-RING BOLT PIN, DOWEL BOLT BOLT,HEX,M6*25 * PIN, PRESS O-RING * SPRING * PIN BOLT,DRAIN PLUG WASHER,DRAIN PLUG PRESS PIN BODY ASSY BOLT OIL SEAL OIL SEAL, GEARSHIFT DRUM NEEDLE BEARING Spanish CARCAZA MOTOR IZQUIERDA MOTOR 200 C.balanceo EMPAQUE, CENTRO MOTOR CARCAZA DER. 1222B-LA12-0000 5.ZD.60050200 B4-06010100 TAPN, TAMIZ FILTRO DE ACEITE TAMIZ, FILTRO DE ACEITE RESORTE, tamiz filtro de aceite TUBO, VENTEO ABRAZADERA ABRAZADERA, GUAYA EMBRAGUE PERNO, B PERNO, A RETENEDOR 14X28X7 ORING PERNO PIN POSICIONADOR 10X10 MOTOR 200 C.balanceo TORNILLO MOTOR 200 C.balanceo TORNILLO M6 X 25 PIN DE PRESIN ORING RESORTE PIN CIRCULAR, pistn TAPN DE DRENAJE ARANDELA M6 CONJUNTO PIN DE PRESIN TORNILLO MOTOR 200 C.balanceo SELLO ACEITE SELLO ACEITE, SELECTOR DE CAMBIOS RODAMIENTO DE AGUJAS Quantity 2008 1 1 1 1 1 1 1 1 1 2 2 1 1 1 4 10 1 1 1 1 1 1 1 1 1 1 1 1 Quantity 2009 1 1 1 1 1 1 1 1 1 2 2 1 1 1 4 10 1 1 1 1 1 1 1 1 1 1 1 1

Pgina 8

Vigencia: 09/01/2009

XTREET 200

CRANKCASEPISTON /

CRANKCASEPISTON / ITEM 1 2 3 4 5 6 7 8 9 10 11 12 13 14 UM Part # 433-0009A 420-0052A 420-0034A 420-0035A 433-0010A 433-0011A 433-0012A 433-0013A 433-0014A 433-0015A 433-0016A 960-0014A 951-0002A 960-0015A Description CRANKSHAFT COMP RING SET, PISTON PISTON PIN, PISTON CONNECTING ROD * CRANKSHAFT L * CRANKSHAFT R PIN, CRANKSHAFT SPROCKET,TIMING,CRANKSHAFT KEY,WOODRUFF BEARING,RADIAL BALL BEARING, CONNECTING ROD CLIP, PISTON PIN BEARING, RADIAL BALL,63/28 Spanish CIGEAL JGO. ANILLOS STD. PISTN STD. 18U-11631-00 PASADOR PISTON BIELA CIGEAL IZQUIERDO CIGEAL DERECHO PASADOR CIGEAL PIN, CADENA DISTRIBUCIN CHAVETA RODAMIENTO DE BOLAS RODAMIENTO BIELA PIN DE PISTON MOTOR 200 C.balanceo RODAMIENTO DE BOLAS, 63 / 28 Quantity 2008 1 1 1 1 1 1 1 1 1 1 1 1 2 1 Quantity 2009 1 1 1 1 1 1 1 1 1 1 1 1 2 1

Pgina 9

Vigencia: 09/01/2009

XTREET 200

BALANCER SHAFT

BALANCER SHAFT ITEM 1 2 3 4 5 6 7 8 UM Part # 960-0016A 433-0017A 960-0017A 920-0001A 433-0018A 930-0001A 433-0019A 433-0020A Description BEARING 6203 BALANCER SHAFT BEARING 6204 WASHER GEAR, BALANCER SHAFT NUT DRIVE GEAR,BALANCER SHAFT KEY,WOODRUFF Spanish RODAMIENTO 6203 EJE OSCILADOR RODAMIENTO 6204 ARANDELA M6 ENGRANE, OSCILADOR TUERCA HEX. M6 ENGRANE CONDUCTOR, EJE OSCILADOR CHAVETA Quantity 2008 1 1 1 1 1 1 1 1 Quantity 2009 1 1 1 1 1 1 1 1

Pgina 10

Vigencia: 09/01/2009

XTREET 200

TRANSMISSIONSPINDLE,KICK STARTER /

TRANSMISSIONSPINDLE,KICK STARTER /
ITEM 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 UM Part # 960-0018A 920-0001A 450-0068A 450-0069A 920-0001A 951-0006A 450-0070A 450-0071A 450-0072A 920-0001A 450-0073A 920-0001A 450-0074A 450-0075A 920-0001A 450-0076A 450-0077A 450-0078A 450-0079A 960-0013A 450-0080A 450-0081A 920-0001A 960-0017A 923-0013A 450-0082A 450-0029A 910-0045A 920-0001A Description BEARING,RADIAL BALL WASHER,THRUST GEAR,MAINSHAFT 2ND GEAR,MAINSHAFT 5TH WASHER,SPLINE CIRCLIP A GEAR, MAINSHAFT 4TH GEAR, MAINSHAFT 3RD MAINSHAFT WASHER,THRUST GEAR, KICK START DRIVEN WASHER,THRUST IDLE GEARSTARTING BUSH,METAL WASHER,THRUST GEAR,COUNTERSHAFT 1ST GEAR,COUNTERSHAFT 3RD GEAR,COUNTERSHAFT 4TH COUNTERSHAFT NEEDLE BEARING GEAR,COUNTERSHAFT 2ND BUSH,METAL WASHER,THRUST BEARING,RADIAL BALL,6204 OIL SEAL,COUNTERSHAFT,20*34*7 SPROCKET,DRIVE PLATE,FIXING,SPROCKET DRIVE BOLT,HEX, M6*10 WASHER,THRUST,12*18*1 Spanish RODAMIENTO DE BOLAS ARANDELA M6 ENGRANE, 2 MARCHA ENGRANE, 5 MARCHA ARANDELA FASTWIND 220 PIN CIRCULAR, A ENGRANE, 4 MARCHA ENGRANE, 3 MARCHA EJE PRIMARIO ARANDELA M6 PIN, CONDUCIDO ARRANQUE ARANDELA M6 ENGRANE INTERMEDIO, ARRANQUE BUJE ARANDELA M6 PIN, 1 CONDUCIDO PIN, 3 CONDUCIDO PIN, 4 CONDUCIDO EJE CONDUCTOR RODAMIENTO DE AGUJAS PIN, 2 CONDUCIDO BUJE ARANDELA M6 RODAMIENTO 6204 RETENEDOR 20X34X7 PIN CONDUCTOR ARANDELA FIJADORA PION DE SALIDA MOTOR 200 C.balanceo TORNILLO CABEZA REDONDA M6 X 10 ARANDELA M6 Quantity 2008 1 1 1 1 3 4 1 1 1 1 1 1 1 1 2 1 1 1 1 1 1 1 1 2 1 2 1 2 1 Quantity 2009 1 1 1 1 3 4 1 1 1 1 1 1 1 1 2 1 1 1 1 1 1 1 1 2 1 2 1 2 1

Pgina 11

Vigencia: 09/01/2009

XTREET 200

TRANSMISSIONSPINDLE,KICK STARTER /

TRANSMISSIONSPINDLE,KICK STARTER /
ITEM 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44 45 46 UM Part # 951-0007A 450-0084A 920-0001A 940-0027A 450-0085A 951-0008A 450-0086A 450-0087A 450-0088A 940-0028A 450-0089A 920-0001A 450-0090A 960-0050A 450-0091A 450-0092A 450-0093A Description CIRCLIP A PLATE,RATCHET GUIDE WASHER,THRUST SPRING,RECOIL STARTER RETURN RATCHET,KICK STARTER CIRCLIP, B PINION, KICK STARTER SPINDLE, KICK STARTER RETAINER, KICK STARTER SPRING SPRING, KICK STARTER COLLAR,KICK SPRING WASHER,THRUST GEAR,COUNTERSHAFT 5TH BEARING MAINSHAFT,TRANSMISSION COUNTERSHAFT,TRANSMISSION SPINDLE COMP., KICK STARTER Spanish PIN CIRCULAR, A PLAQUETA GUA TRINQUETE ARANDELA M6 RESORTE, RETROCESO PEDAL DE ARRANQUE TRINQUETE, PEDAL DE ARRANQUE PIN CIRCULAR, B PIN, PEDAL DE ARRANQUE EJE, PEDAL DE ARRANQUE RETENEDOR, RESORTE PEDAL DE ARRANQUE RESORTE, PEDAL DE ARRANQUE COLLARN, RESORTE PEDAL DE ARRANQUE ARANDELA FASTWIND 220 PIN, 5 CONDUCIDO BALINERA EJE PRIMARIO COMPLETO EJE CONDUCTOR COMPLETO EJE DE ARRANQUE COMPLETO Quantity 2008 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 Quantity 2009 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

Pgina 12

Vigencia: 09/01/2009

XTREET 200

GEAR SHIFTING

GEAR SHIFTING ITEM 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 UM Part # 450-0094A 450-0095A 450-0096A 450-0097A 450-0098A 450-0099A 450-0100A 940-0029A 450-0101A 450-0102A 940-0030A 940-0031A 910-0062A 920-0001A 910-0010A 450-0103A 450-0104A 450-0105A 450-0106A 450-0107A Description FORK, GEARSHIFT I FORK, GEARSHIFT II FORK, GEARSHIFT II SHAFT, GEARSHIFT FORK DRUM, GEARSHIFT PLATE COMP,GEARSHIFT DRUM STOPPER STOPPER COMP,GEARSHIFT DRUM SPRING,SHIFT DRUM STOPPER SPINDLE COMP, GEARSHIFT PLATE,GEARSHIFT SPRING,GEARSHIFT SPRING,GEARSHIFT RETURN BOLT,HEX WASHER,THRUST BOLT,HEX CIRCLIP A CIRCLIP A ROLLER DRUM COMP., GEARSHIFT PEDAL COMP., GEARSHIFT Spanish HORQUILLA, N 1 HORQUILLA, N 2 HORQUILLA, N 3 EJE DE HORQUILLAS SELECTOR DE CAMBIOS ESTRELLA DE CAMBIOS TOPE, SELECTOR DE CAMBIOS RESORTE, TOPE SELECTOR DE CAMBIOS EJE DE CAMBIOS PLACA, EJE DE CAMBIOS RESORTE, EJE DE CAMBIOS RESORTE, RETORNO EJE DE CAMBIOS PERNO, HEXAGONAL ARANDELA FASTWIND 220 TORNILLO M6X25X1.0 DSF200/SMF MN PIN CIRCULAR, A PIN CIRCULAR, A RODILLO SELECTOR DE CAMBIOS COMPLETO EJE DE CAMBIOS COMPLETO Quantity 2008 1 1 1 1 1 1 1 1 1 1 1 1 1 2 1 1 1 1 1 1 Quantity 2009 1 1 1 1 1 1 1 1 1 1 1 1 1 2 1 1 1 1 1 1

Pgina 13

Vigencia: 09/01/2009

XTREET 200

STARTING MOTOR

STARTING MOTOR ITEM 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 UM Part # 320-0016A 431-0043A 431-0044A 920-0001A 431-0045A 431-0045A 915-0002A 431-0047A 431-0048A 431-0049A 431-0050A 431-0051A 431-0052A 431-0053A 350-0021A 910-0063A Description MOTOR, STARTER GEAR,STARTING IDLE,BIG GEAR,STARTING IDLE,SMALL WASHER,THRUST SHAFT,STARTING IDLE GEAR SHAFT,STARTING IDLE,SMALL SCREW BODY,STARTING CLUTCH SIDE COVER,STARTING CLUTCH ROLLER SPRING SLEEVE,SPRING ROLLER SPROCKET BODY,STARTING CLUTCH COMP WIRE,NEGATIVE BOLT, FLANGE Spanish MOTOR DE ARRANQUE ENGRANE GRANDE, INTERMEDIO ARRANQUE ENGRANE PEQUEO, INTERMEDIO ARRANQUE ARANDELA FASTWIND 220 EJE, PIN INTERMEDIO GRANDE EJE, PIN INTERMEDIO GRANDE TORNILLO CUERPO, EMBRAGUE DE ARRANQUE CUBIERTA, EMBRAGUE DE ARRANQUE RESORTE DE RODILLO MANGA, RESORTE RODILLO PIN EMBRAGUE ARRANQUE COMPLETO CABLE NEGATIVO BATERA PERNO Quantity 2008 1 1 1 4 1 1 3 1 1 3 3 3 1 1 1 2 Quantity 2009 1 1 1 4 1 1 3 1 1 3 3 3 1 1 1 2

Pgina 14

Vigencia: 09/01/2009
FRAME BODY

XTREET 200

FRAME BODY ITEM 1 2 3 4 5 6 7 8 9 10 UM Part # 210-0071A 970-0164A 970-0165A 931-0002A 916-0181A 916-0146A 970-0166A 910-0129A 930-0019A 916-0182A Description BODY COMP.,FRAME PLATE,ENGINE RIGHT UP HANGER.,R PLATE,ENGINE RIGHT UP HANGER.,L NUT,U M8 BOLT,HEX FLANGE M865 BOLT,HEX FLANGE M875 PLATE,ENGINE FR.HANGER BOLT,HEX FLANGE M890 NUT,U M101.5 BOLT,HEX FLANGE M101.5112 Spanish CHASIS SIN VIN PLATINA SUJ. MOTOR SUPERIOR DER PLATINA SUJ. MOTOR SUPERIOR IZQ. TUERCA M8 PERNO HEXAGONAL M8 X 65 PERNO HEXAGONAL M8 X 75 PLATINA MOTOR INF. FRONTAL PERNO HEXAGONAL M8 X 90 TUERCA M10 X 1.5 TORNILLO HEXAGONAL M10 X 1.5 X 112 Quantity 2008 1 1 1 7 3 2 1 2 2 2 Quantity 2009 1 1 1 7 3 2 1 2 2 2

Pgina 15

Vigencia: 09/01/2009

XTREET 200

WIRE HARNESS

WIRE HARNESS ITEM 1 2 3 4 5 6 7 8 9 10 11 12 13 13 14 16 UM Part # 350-0047A 313-0030A 911-0003A 313-0031A 313-0032A 337-0083A 342-0026A 470-0115A 931-0013A 311-0024A 911-0002A 337-0084A 916-0121A 910-0045A 342-0027A 915-0007A Description HARNESS,WIRE COIL COMP.,IGNITION SCREW,ROUND M520 C.D.I. UNIT SWITCH ASS'Y,STARTER MAGNETIC FLASH UNIT LOCK SCREW,FLAT M630 NUT,HEX M6 RECTIFIER COMP.,REGULATOR SCREW,ROUND M616 BUGLE ASS'Y BOLT,HEX FLANGE M612 SCREW,ROUND M610 KEY SET SCREW,ROUND M825 Spanish INSTALACION ELECTRICA BOBINA DE ALTA TORNILLO M5 X 20 CDI RELEE DE ARRANUE RELEE DIRECCIONAL SEGURO TORNILLO CABEZA PLANA M6 X 30 TUERCA HEXAGONAL M6 REGULADOR TORNILLO CABEZA REDONDA M6 X 16 PITO PERNO HEXAGONAL M6 X 12 TORNILLO CABEZA REDONDA M6 X 10 JGO. INTERRUPTOR ENCENDIDO, TAPA Y SEGUROS TORNILLO CABEZA REDONDA M8 X 25 Quantity 2008 1 1 2 1 1 1 1 2 2 1 2 1 1 2 1 2 Quantity 2009 1 1 2 1 1 1 1 2 2 1 2 1 1 2 1 2

Pgina 16

Vigencia: 09/01/2009

XTREET 200

SWITCH/CABLE /

SWITCH/CABLE / ITEM 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 UM Part # 270-0123A 270-0124A 230-0030A 915-0007A 230-0031A 270-0125A 341-0024A 341-0025A 341-0026A 341-0027A 231-0037A 270-0126A 930-0004A 911-0065A 970-0092A 270-0127A 270-0128A Description MASS COMP.,BALANCE GRIP,R.HANDLE PIPE,STEERING HANDLE . SCREW,ROUND M825 PIPE,STEERING HANDLE . GRIP,L.HANDLE SWITCH COMP.,R. ASSY SWITCH COMP.,L. REAR BRAKE LEVER SWITCH COMP.,L. ASSY COVER,HANDLE LEVER L. CLUTCH LEAD,PASTERN NUT HEX M5 SCREW,ROUND M520 BAND WIRE 300 CABLE COMP.,THROTTLE CABLE COMP.,CLUTCH Spanish BALANCE PARA MANUBRIO MANILAR DERECHO MANUBRIO DERECHO TORNILLO CABEZA REDONDA M8 X 25 MANUBRIO IZQUIERDO MANILAR IZQUIERDO COMANDO DERECHO CON MANIGUETA COMANDO DERECHO MANIGUETA DERECHA COMANDO IZQUIERDO MANIGUETA IZQUIERDA CLUTCH LEAD,PASTERN TUERCA HEX. M5 TORNILLO CABEZA REDONDA M5 X 12 CORREA SUJETADORA CABLES Y OTROS GUAYA ACELERADOR GUAYA EMBRAGUE Quantity 2008 2 1 1 2 1 1 1 1 1 1 1 1 1 1 8 1 1 Quantity 2009 2 1 1 2 1 1 1 1 1 1 1 1 1 1 8 1 1

Pgina 17

Vigencia: 09/01/2009

XTREET 200

FRONT CUSHION/STEERING STEM /

FRONT CUSHION/STEERING STEM / Quantity ITEM 1 2 3 4 5 6 7 8 9 10 11 12 13 14 UM Part # 230-0032A 231-0038A 231-0046A 915-0008A 231-0039A 231-0040A 231-0041A 231-0042A 231-0043A 231-0044A 231-0045A 241-0044A 241-0045A 241-0046A Description BRIDGE,FORK TOP STEM COMP.,STEERING BOLT M1028 SCREW,ROUND M842 STEM COMP.,STEERING .WASHER RUBBER . STEERING STEM BEARING SET THREAD COMP,.STEERING HEAD TOP RACE,STEERING TOP CONE BALL ASS'Y,STEEL 5 RACE,STEERING BALL STEM COMP.,STEERING .BELOW GASKET CUSHION ASS'Y,R.FR. CUSHION ASS'Y,L.FR. DUST PROOF COVER Spanish BASE SUPERIOR DE DIRECCION ESPIGO DE DIRECCION TORNILLO TORNILLO M8 X 42 GUARDAPOLVO DE DIRECCION JGO. CUNAS DE DIRECCION CUNA SUPERIOR DE DIRECCION CUNA BASE SUPERIOR DE DIRECCION CANASTILLA BALINES DE DIRECCION JGO. CUNAS INFERIORES EMPAQUE INFERIOR DE DIRECCION TELESCOPICO DELANTERO DER. TELESCOPICO DELANTERO IZQ. FUELLE TELESCOPICO DELANTERO 2008 1 1 1 2 1 1 1 1 2 2 1 1 1 2 2009 1 1 1 2 1 1 1 1 2 2 1 1 1 2 Quantity

Pgina 18

Vigencia: 09/01/2009

XTREET 200

REAR CUSHION/CHAIN CASE /

REAR CUSHION/CHAIN CASE / ITEM 1 2 3 4 5 6 7 8 UM Part # 424-0016A 931-0002A 916-0020A 424-0017A 424-0018A 916-0138A 931-0023A 932-0009A Description REAR SHOCK ABSORBER ASSY NUT,HEX M8 BOLT,HEX FLANGE M850 ROCKER BACK ROCKER SMALL BOLT,HEX FLANGE M101.2580 NUT,FLANGE M101.25 BOLT,HEX FLANGE M101.2565 Spanish AMORTIGUADOR MONOSHOCK TRASERO TUERCA M8 PERNO M8 X 50 SOPORTE BALANCE MONOSHOCK SOPORTE BALANCE MONOSHOCK PEQUEO TORNILLO M10 X 1.25 X 80 TUERCA M10 X 1.25 TORNILLO M10 X 1.25 X 65 Quantity 2008 1 2 2 1 1 1 3 2 Quantity 2009 1 2 2 1 1 1 3 2

Pgina 19

Vigencia: 09/01/2009
CHAIN CASE/GEAR PANDEL /

XTREET 200

CHAIN CASE/GEAR PANDEL / ITEM 1 2 3 4 5 6 7 8 9 10 11 12 UM Part # 170-0051A 916-0006A 931-0001A 911-0002A 170-0052A 213-0040A 911-0001A 450-0187A 910-0008A 920-0030A 921-0042A 214-0008A Description BACK FENDERBOARD BRACKET BOLT,HEX FLANGE M616 NUT,HEX M6 SCREW,ROUND ,BIG M616 BACK BREAKWATER CASE,UPPER HALF DRIVE CHAIN SCREW,ROUND ,BIG M612 PEDAL COMP.,GEAR CHANGE BOLT,FLANGE M620 SMALL WASHER 12 LOOP.CALORY,GEAR CHANGE 12 CHAIN DRIVE Spanish PLATINA SUJ. EXT. GUARDABARRO TRASERO PERNO HEX. M6 X 16 TUERCA HEX M6 TORNILLO CABEZA REDONDA M6 X 16 EXT. GUARDABARRO TRASERO GUARDACADENA TORNILLO M6 X 12 PEDAL DE CAMBIOS PERNO M6 X 20 ARANDELA 12 GUASA 12 CADENA Quantity 2008 1 2 2 2 1 1 2 1 1 1 1 1 Quantity 2009 1 2 2 2 1 1 2 1 1 1 1 1

Pgina 20

Vigencia: 09/01/2009

XTREET 200

FRONT WHEEL

FRONT WHEEL ITEM 1 2 3 4 5 6 7 8 9 UM Part # 931-0014A 261-0091A 261-0092A 261-0093A 261-0094A 251-0119A 910-0029A 261-0095A 261-0096A Description APPLIANCE,DIGITAL TIRE,FR.WHEEL WHEEL SUB ASS'Y,FR. VALVE RIM PANEL COMP.,FR.BRAKE COLLAR,FR.R WHEEL SIDE AXLE,FR.WHEEL TUERCA SELLADA M12 ODOMETRO LLANTA DELANTERA RIN DELANTERO VALVULA DEL RIN DISCO FRENO DELANTERO TORNILLOS DEL DISCO DELANTERO JGO. X 4 ESPACIADOR RUEDA DELANTERA EJE RUEDA DELANTERA Spanish Quantity 2008 1 1 1 1 1 1 4 1 1 Quantity 2009 1 1 1 1 1 1 4 1 1

Pgina 21

Vigencia: 09/01/2009

XTREET 200

DISH BRAKE ASS'Y,FR

DISH BRAKE ASS'Y,FR ITEM 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 UM Part # 251-0135A 251-0136A 910-0003A 251-0137A 931-0001A 251-0144A 251-0138A 251-0139A 910-0001A 270-0131A 910-0070A 251-0140A 920-0010A 920-0096A 251-0141A 251-0142A 251-0143A 910-0018A Description DISH BRAKE ASS'Y,FR UP DISK BRAKE CYLINDER ASSY SCREW,ROUND M630 FRONT BRAKE LEVER Spanish CONJ. FRENO DISCO DELANTERO BOMBA FRENO DELANTERO TORNILLO MANIGUETA MANIGUETA FRENO DELANTERO Quantity 2008 1 1 1 1 1 1 1 1 2 1 1 1 4 2 1 2 1 2 Quantity 2009 1 1 1 1 1 1 1 1 2 1 1 1 4 2 1 2 1 2

TUERCA HEX M6 UP DISK BRAKE CYLINDER (WITHOUT LEVER) BOMBA FRENO DEL. SIN MANIGUETA UP DISK BRAKE DOWN CYLINDER BODY CYLINDER HOLDER SWITCH FRONT BRAKE SIGNAL BOLT M4X10 FRONT DISK BRAKE TUBE BOMBA FRENO DEL. SOLA ABRAZADERA DE LA BOMBA FRENO DEL. TORNILLO M6 X 22 INTERRUPTOR FRENO DELANTERO TORNILLO M4 X 10 MANGUERA FRENO DELANTERO

WASHER 10 ARANDELA M10 BOLT M4X22 TORNILLO M10 X 22 FRONT DISK BRAKE DOWN CYLINDER ASSY CALIPER DELANTERO FRONT DISK BRAKE PADS FRONT DISK BRAKE DOWN CYLINDER JGO. PASTILLAS FRENO DELANTERO CALIPER SIN PASTILLAS TORNILLO M8 X 25

Pgina 22

Vigencia: 09/01/2009

XTREET 200

REAR WHEEL

REAR WHEEL ITEM 1 2 3 4 5 6 7 8 9 10 11 12 13 UM Part # 931-0003A 262-0082A 252-0135A 252-0136A 252-0137A 262-0083A 262-0084A 262-0085A 262-0086A 916-0155A 931-0023A 262-0087A 262-0088A Description COLLAR,RR.RWHEEL SIDE SETTING,DISH BRAKE ASS'Y,RR REAR DISK BRAKE BOLT, M8x25 PANEL COMP.,RR.BRAKE TIRE,RR.WHEEL WHEEL SUB ASS'Y,RR. VALVE RIM SPROCKET,FINAL DRIVE BOLT,SPERICKET,FINAL DRIVE NUT,HEX M10*1.25 COLLAR,RR.LWHEEL SIDE AXLE,RR.WHEEL Spanish TUERCA M14 ESPACIADOR SOPORTE DISCO TRASERO SOPORTE DISCO FRENO TRASERO TORNILLO DISCO TRASERO JGO. X 4 DISCO FRENO TRASERO LLANTA TRASERA RIN TRASERO VALVULA RIN TRASERO SPROCKET TRASERO TORNILLOS SUJ. SPROCKET TUERCA M10 X 1.25 BUJE ESPACIADOR RUEDA TRASERA EJE RUEDA TRASERA Quantity 2008 1 1 1 4 1 1 1 1 1 4 4 1 1 Quantity 2009 1 1 1 4 1 1 1 1 1 4 4 1 1

Pgina 23

Vigencia: 09/01/2009

XTREET 200

DISH BRAKE ASS'Y,RE

DISH BRAKE ASS'Y,RE ITEM 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 UM Part # 252-0138A 252-0139A 252-0140A 252-0141A 252-0142A 252-0143A 252-0144A 252-0145A 252-0146A 252-0153A 916-0184A 252-0147A 252-0148A 252-0149A 910-0002A 910-0010A 252-0150A 930-0001A 910-0089A Description DISH BRAKE ASS'Y,RR UP DISK REAR BRAKE CYLINDER ASSY A BRAKE OIL TANK CLIP, BRAKE OIL TUBE BRAKE OIL TUBE A UP REAR BRAKE CYLINDER ASSY B REAR BRAKE SWITCH UP REAR BRAKE CYLINDER BRAKE OIL TUBE B GASKET 10 BOLT M10X22 DOWN REAR BRAKE CYLINDER A REAR DISK PADS DOWN REAR BRAKE CYLINDER B BOLT,HEX FLANGE M612 SCREW,ROUND M625 BRACKET,DISH BRAKE ASS'Y,RR NUT,HEX M6 BOLT M8X20 Spanish CONJ. FRENO DISCO TRASERO CONJ. BOMBA FRENO TRASERO CONJ. CUBETA LIQUIDO FRENO TRASERO CUBETA LIQUIDO FRENO TRASERO SOPORTE TUBO A MANGUERA CUBETA FRENO TRASERO BOMBA FRENO TRAS. CON PERA PERA BOMBA FRENO TRASERO BOMBA FRENO TRASERO SOLA MANGUERA FRENO DISCO TRASERO TUERCA TORNILLO M10 CALIPER TRASERO JGO. PASTILLAS FRENO TRASERO TORNILLO HEX. M6 X 12 TORNILLO M6 X 25 PLATINA SOPORTE FRENO TRASERO TUERCA HEX. M6 TORNILLO M8 X 20 Quantity 2008 1 1 1 2 1 1 1 1 1 4 2 1 2 1 2 1 2 2 Quantity 2009 1 1 1 2 1 1 1 1 1 4 2 1 2 1 2 1 2 2

Pgina 24

Vigencia: 09/01/2009

XTREET 200

STAND/BRAKE,RR /

STAND/BRAKE,RR / ITEM 1 2 3 4 5 6 7 8 9 10 11 12 13 UM Part # 252-0151A 910-0018A 980-0081A 252-0152A 940-0063A 212-0033A 910-0030A 931-0004A 940-0064A 431-0057A 431-0058A 910-0029A 910-0089A Description LEVER,RR.BRAKE BOLT,FLANGE M830 LOOP.CALORY,GEAR CHANGE 18 ROCKER.LEVER,RR.BRAKE SPRING.BACKWARD,BRAKE PEDAL BAR COMP.,SIDE STAND BOLT,HEX STEP M1035 1217 NUT,HEX M10 SPRING A,SIDE STAND KICK STARTER ASS'Y LIMIT KICK STARTER ASS'Y BOLT,FLANGE M825 BOLT,FLANGE M8*20 Spanish PEDAL FRENO TRASERO TORNILLO M8 X 25 ARANDELA PINADORA PEDAL TRASERO LEVA SUJ. PEDAL FRENO TRASERO RESORTE PEDAL FRENO PARAL LATERAL TORNILLO HEXAGONAL M10 X 35 TUERCA HEXAGONAL M10 RESORTE PARAL LATERAL PEDAL DE ARRANQUE BARRA GUIA PEDAL DE ARRANQUE TORNILLOS DEL DISCO DELANTERO JGO. X 4 TORNILLO M8 X 20 Quantity 2008 1 1 1 1 1 1 1 1 1 1 1 1 4 Quantity 2009 1 1 1 1 1 1 1 1 1 1 1 1 4

Pgina 25

Vigencia: 09/01/2009

XTREET 200

HEAD LIGHT/FENDER WIND /

HEAD LIGHT/FENDER WIND / ITEM 1 2 3 4 5 6 7 8 9 10 11-1 11-2 11-3 12 13 14 15 16 17 18 19 20 21 22-1 22-2 22-3 23-1 23-2 23-3 24 25 26 27 28 29 UM Part # 331-0065A 331-0067A 331-0068A 331-0069A 331-0066A 910-0029A 920-0002A 339-0027A 339-0028A 911-0018A 331-0070A 331-0071A 331-0072A 933-0014A 911-0067A 339-0029A 911-0066A 910-0045A 980-0082A 333-00035A 933-0015A 122-0034A 122-0035A 122-0036A 122-0037A 122-0038A 122-0039A 122-0040A 122-0041A 122-0042A 122-0043A 910-0034A 170-0053A 931-0001A 910-0002A Description HEAD LIGHT BRACKET, R. HEAD LIGHT ASS'Y HEAD LIGHT BULB A 12V35/35W HEAD LIGHT BULB B 12V3W HEAD LIGHT BRACKET, L. BIG WASHER 8 METER COVER,BELOW METER ASS'Y,COMBINATION SCREW TAPPING ST4.216 METER COVER,FRONT (RED) METER COVER,FRONT (BLACK) METER COVER,FRONT (BLUE) NUT,SPRINGST 4.2 SCREW TAPPING ST4.812 METER BRACKET BOLT M81.2512 BOLT,HEX FLANGE M610 BELOW RUBBER,METER BRACKET CABLE ASS'Y,SPEEDOMETER NUT,SPEED VENTILATED GRIDDING, R(A) VENTILATED GRIDDING, R(B) FRONT SIDE COVER, R (RED) FRONT SIDE COVER, R (BLACK) FRONT SIDE COVER, R (BLUE) FRONT SIDE COVER, L (RED) FRONT SIDE COVER, L (BLACK) FRONT SIDE COVER, L (BLUE) VENTILATED GRIDDING, L(A) VENTILATED GRIDDING, L(B) SCREW,ROUND ,BIG M616 BRACKET,LICENSE PLATE,RR. NUT,HEX M6 BOLT,HEX FLANGE M612 Spanish SOPORTE DER. FAROLA NAKED FAROLA COMPLETA NAKED BOMBILLO FAROLA 12V 35/35W BOMBILLO BAJAS 12V3W SOPORTE IZQ. FAROLA NAKED TORNILLOS DEL DISCO DELANTERO JGO. X 4 ARANDELA M8X15 DSF200/SMF MN PANEL INF. VELOCIMETRO NAKED CONJ. TABLERO VELOCIMETRO TORNILLO ST4.2X16 PROTECTOR FRONTAL DEL VELOCIMETRO ROJO - NAKED PROTECTOR FRONTAL DEL VELOCIMETRO NEGRO- NAKED PROTECTOR FRONTAL DEL VELOCIMETRO AZUL - NAKED TUERCA ST 4.2 TORNILLO ST 4.8X12 SOPORTE VELOCIMETRO TORNILLO M8X1.25X12 TORNILLO CABEZA REDONDA M6 X 10 TORNILLO SOPORTE VELOCIMETRO GUAYA VELOCIMETRO TUERCA SPEED REJILLA DER. A VENTALACION-NAKED REJILLA DER B VENTALACION -NAKED TAPA FRONTAL DER. NAKED ROJA TAPA LATERAL DER. NAKED NEGRA TAPA LATERAL DER. NAKED AZUL TAPA LATERAL IZQ. NAKED ROJA TAPA LATERAL IZQ. NAKED NEGRA TAPA LATERAL IZQ. NAKED AZUL REJILLA IZQ. A VENTILACION NAKED REJILLA IZQ B VENTILACION NAKED TORNILLO M6X16 SOPORTE PORTA PLACA TUERCA HEX M6 TORNILLO HEX. M6 X 12 Quantity 2008 1 1 1 1 1 2 2 1 1 3 1 1 1 2 2 1 2 4 2 1 12 1 1 1 1 1 1 1 1 1 1 2 1 2 2 Quantity 2009 1 1 1 1 1 2 2 1 1 3 1 1 1 2 2 1 2 4 2 1 12 1 1 1 1 1 1 1 1 1 1 2 1 2 2

Pgina 26

Vigencia: 09/01/2009

XTREET 200

AIR CLEANER/BATTERY /

AIR CLEANER/BATTERY / ITEM 1 2 3 4 5 6 7 8 9 UM Part # 490-0040A 490-0041A 490-0042A 910-0002A 920-0001A 221-0082A 312-0013A 280-0002A 280-0001A Description AIR CLEANER ASS'Y CLIP, AIR CLEANER AIR FILTER BOLT,HEX FLANGE M612 BIG WASHER 6 OIL AIR APART BATTERY COMP., PROTECTOR COVER PROTECTOR Spanish CAJA FILTRO AIRE COMPLETA ABRAZADERA CAUCHO CAJA FILTRO ELEMENTO FILTRO DE AIRE TORNILLO HEX. M6 X 12 ARANDELA M6 OIL AIR APART BATERIA CAUCHO DE LA DEFENSA DEFENSA DELANTERA Quantity 2008 1 1 1 4 2 1 1 2 1 Quantity 2009 1 1 1 4 2 1 1 2 1

Pgina 27

Vigencia: 09/01/2009

XTREET 200

FUEL TANK/SEAT/REAR ARMREST //

15

FUEL TANK/SEAT/REAR ARMREST // ITEM 1-1 1-2 1-3 2 3 4 5 6 7 8 9 10 11 12 13 14 15 UM Part # 221-0083A 221-0084A 221-0085A 221-0087A 221-0088A 222-0038A 910-0010A 920-0001A 221-0089A 222-0037A 916-0006A 221-0086 931-0001A 150-0054A 970-167A 910-0024A 215-0009A Description TANK COMP.,FUEL TANK COMP.,FUEL TANK COMP.,FUEL WASHER RUBBER .UPPER.L EX-BUFFER IN FUEL TANK GUM TUBE ASS'Y,VACUUM 200 BOLT,FLANGE M625 WASHER ,PLAIN 6 RUBBER,FUEL TANK .RR COCK ASS'Y,FUEL BOLT,HEX FLANGE M616 UNIT SET,FUEL NUT,HEX M6 SEAT ASS'Y REAR ARMREST SCREW,ROUND M835 BUSH, BATTERY BRACKET Spanish TANQUE DE COMBUSTIBLE TANQUE DE COMBUSTIBLE TANQUE DE COMBUSTIBLE ARANDELA DE CAUCHO CAUCHO ANTIVIBRANTE TANQUE VACUUM TORNILLO M6 X 25 ARANDELA M6 CAUCHO TRAS. TANQUE LLAVE PASO COMBUSTIBLE PERNO HEX. M6 X 16 FLOTADOR TANQUE DE COMBUSTIBLE TUERCA HEX M6 ASIENTO COMPLETO PARRILLA TRASERA TORNILLO M8 X 35 BUJE SOPORTE BATERIA Quantity 2008 1 1 1 4 2 1 2 2 2 1 2 1 4 1 1 4 2 Quantity 2009 1 1 1 4 2 1 2 2 2 1 2 1 4 1 1 4 2

Pgina 28

Vigencia: 09/01/2009

XTREET 200

FR.FENDER/RR.FENDER /

FR.FENDER/RR.FENDER / ITEM 1 2 3 4 5 6 7 8 9 UM Part # 213-0041A 262-0089A 931-0044A 916-0020A 213-0044A 931-0020A 213-0042A 213-0043A 911-0019A Description SWING ARM ASS'Y,RR. ADJUSTER COMP.,DRIVE CHAIN NUT HEX M8 BOLT,FLANGE M850 FENCE, RR.FORK PIVOT BOLT, RR.FORK PIVOT CHAIN DRIVE SLIDE SCREW,TAPPING ST4.8*16 Spanish TIJERA TRASERA TENSOR DE CADENA TUERCA M8 PERNO M8 X 50 ARANDELAS PIVOTE TIJERA TUERCA M14 EJE DE LA TIJERA CAUCHO DESLIZADOR DE CADENA TORNILLO ST.48X16 Quantity 2008 1 2 2 2 4 1 1 1 1 Quantity 2009 1 2 2 2 4 1 1 1 1

Pgina 29

Vigencia: 09/01/2009

XTREET 200

SUPPORT OF REAR FOOTREST

SUPPORT OF REAR FOOTREST ITEM 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 UM Part # 970-0168A 970-0169A 970-0170A 916-0150A 910-0140A 931-0023A 131-0044A 924-0001A 131-0043A 132-0042A 970-0171A 970-0172A 970-0173A 916-0145A 910-0141A Description BAR COMP.,STEP R R.RUBBER CUSHION FOOTREST R. FOOTREST SUPPORT BOLT M5X12 BOLT,HEX FLANGE M101.2540 NUT,FLANGE M101.25 ADORN,RR.FORK PIVOT RUBBER WASHER COVER,PILLION STEP R. COVER,PILLION STEP L. BAR COMP.,STEP L L.RUBBER CUSHION FOOTREST L. FOOTREST SUPPORT BOLT,HEX FLANGE M101.2530 SCREW,STEP M101.2545 Spanish REPOSAPIE TRASERO CAUCHO REPOSAPIE TRASERO BASE REPOSAPIE TRASERO TORNILLO SUJ. CAUCHO REPOSAPIE TORNILLO M10 X 1.25 X 40 TUERCA M10 X 1.25 DECORATIVO SOPORTE TRASERO REPOSAPIE CAUCHO ANTIVIBRANTE SOPORTE DER. REPOSAPIE TRAS SOPORTE IZQ. REPOSAPIE TRAS. REPOSAPIE DELANTERO CAUCHO REPOSAPIE ELANTERO BASE CAUCHO REPOSAPIE DEL. TORNILLO HEX. M10 X 1.25 X 30 TORNILLO M10 X 1.25 X 45 Quantity 2008 2 2 2 8 2 4 2 2 1 1 2 2 2 2 6 Quantity 2009 2 2 2 8 2 4 2 2 1 1 2 2 2 2 6

FRONT FENDER/REAR FENDER /

Pgina 30

Vigencia: 09/01/2009

XTREET 200

FRONT FENDER/REAR FENDER / ITEM 1-1 1-2 1-3 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 UM Part # 111-0023A 111-0024A 111-0025A 332-0072A 970-0173A 911-0053A 970-0174A 920-0047A 970-0175A 215-0008A 916-0006A 910-0002A 170-0054A 920-0097A 170-0055A 911-0067A 933-0014A 170-0056A 933-0001A 970-0176A 332-0073A Description FENDER COMP.,FR. (RED/BLACK) FENDER COMP.,FR. (BLACK) FENDER COMP.,FR. (BLUE/BLACK) REFLECTOR BRACKET,FR.FENDER .R SCREW,FLAT M612 BRACKET,FR.FENDER .L BIG WASHER 6 BRACKET,RR.FENDER BOX BATTERIES BOLT,HEX FLANGE M616 BOLT,HEX FLANGE M612 RUBBER,DEFEND SPATTER WASHER RUBBER .UPPER.L FENDER B,RR. SCREW,TAPPING ST4.8*12 NUT,SPRINGST 4.2 FENDER A,RR. CLIP NUT M6 BRACKET,REAR REFLECTOR REFLECTOR,RR.REFLEX Spanish GUARDABARRO DELANTERO ROJO/NEGRO GUARDABARRO DELANTERO NEGRO GUARDABARRO DELANTERO AZUL/NEGRO SOPORTE DER. GUARDABARRO DEL. BASE CAUCHO REPOSAPIE DEL. TORNILLO M6 X 12 SOPORTE IZQ. GUARDABARRO DEL. TORNILLO M8X20 ARANDELA M6 SOPORTE GUARDABARRO TRASERO CAJA BATERIA PERNO HEX. M6 X 16 TORNILLO HEX. M6 X 12 CAUCHO PROTECTOR FRONTAL GUARDABARRO ARANDELA CAUCHO SUP. IZQ. EXT. GUARDABARRO TRASERO TORNILLO ST 4.8X12 TUERCA ST 4.2 GUARDABARRO TRASERO CLIP TUERCA M6 SOPORTE REFLECTOR TRASERO REFLECTOR TRASERO Quantity 2008 1 1 1 2 1 4 1 4 4 1 1 8 3 1 3 1 4 4 1 3 1 1 Quantity 2009 1 1 1 2 1 4 1 4 4 1 1 8 3 1 3 1 4 4 1 3 1 1

Pgina 31

Vigencia: 09/01/2009

XTREET 200

METER/TAIL LIGHT/WINKER //

METER/TAIL LIGHT/WINKER // ITEM 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 UM Part # 331-0077A 331-0078A 911-0018A 332-0074A 332-0075A 332-0076A 931-0001A 920-0001A 221-0087A 920-0001A 910-0008A 332-0077A 337-0085A 337-0086A 337-0087A 337-0088A 337-0089A Description LICENSE LIGHT SET RR BULB 12V5W SCREW,TAPPING ST4.2*16 TAIL LIGHT ASS'Y BASE OF TAIL LIGHT COVER OF TAIL LIGHT NUT,HEX M6 WASHER ,PLAIN 6 WASHER RUBBER .UPPER.L BIG WASHER 6 BOLT,HEX FLANGE M620 RUBBER WINKER ASS'Y,R.FR WINKER ASS'Y,L.FR BRACKET,WINKER ASS'Y.RR,R BRACKET,WINKER ASS'Y.RR,L BULB 12V10W Spanish LUZ DE PLACA BOMBILLO 12V5W TORNILLO ST4.2X16 STOP COMPLETO BASE LEDS STOP PASTA STOP TUERCA HEX M6 ARANDELA M6 ARANDELA DE CAUCHO ARANDELA M6 PERNO M6 X 20 CAUCHO BOCEL STOP DIRECCIONAL DEL. DER DIRECCIONAL DEL. IZQ. DIRECCIONAL TRAS. DER. DIRECCIONAL TRAS. IZQ. BOMBILLO DIRECCIONAL 12V10W Quantity 2008 1 1 1 1 1 1 2 2 1 1 1 430mm 1 1 1 1 4 Quantity 2009 1 1 1 1 1 1 2 2 1 1 1 430mm 1 1 1 1 4

Pgina 32

Vigencia: 09/01/2009

XTREET 200

SIDE COVER/BODY COVER /

SIDE COVER/BODY COVER / ITEM 1 2 3-1 3-2 3-3 4-1 4-2 4-3 5 6 7 8 9-1 9-2 9-3 10 11 12 UM Part # 131-0045A 132-0043A 131-0046A 131-0047A 131-0048A 132-0044A 132-0045A 132-0046A 221-0087A 130-0029A 916-0006A 924-0001A 132-0047A 132-0048A 132-0049A 911-0020A 481-0047A 930-0020A Description COVER SUB ASS'Y,R.SIDE (SILVER/BLACK) COVER SUB ASS'Y,L.SIDE (SILVER/BLACK) SIDE COVER RIGHT (RED/BLACK) SIDE COVER RIGHT (BLACK) SIDE COVER RIGHT (BLUE/BLACK) SIDE COVER LEFT (RED/BLACK) SIDE COVER LEFT (BLACK) SIDE COVER LEFT (BLUE/BLACK) WASHER RUBBER .UPPER.L BUSH, BATTERY BRACKET BOLT,HEX FLANGE M616 RUBBER CUSHION CENTER COVER RR (RED) CENTER COVER RR (BLACK) CENTER COVER RR (BLUE) SCREW,TAPPING ST4.2*12 MUFFLER COMP.,EX NUT,ROUND M622 Spanish PROTECTOR LATERAL DER.PLATA/NEGRO PROTECTOR LATERAL IZQ. PLATA/NEGRO TAPA LATERAL DER. ROJO/NEGRO TAPA LATERAL DER. NEGRO TAPA LTERAL DER. AZUL/NEGRO TAPA LATERAL IZQ. ROJO/NEGRO TAPA LATERAL IZQ. NEGRO TAPA LATERAL IZQ. AZUL/NEGRO ARANDELA DE CAUCHO BUJE SOPORTE BATERIA PERNO HEX. M6 X 16 CAUCHO ANTIVIBRANTE TAPA TRASERA ROJA TAPA TRASERA NEGRA TAPA TRASERA AZUL TORNILLO ST4.2 X 12 EXHOSTO COMPLETO TUERCA M6 X 35 Quantity 2008 1 1 1 1 1 1 1 1 4 2 2 4 1 1 1 4 1 2 Quantity 2009 1 1 1 1 1 1 1 1 4 2 2 4 1 1 1 4 1 2

Pgina 33

Vigencia: 09/01/2009

XTREET 200

LABEL/ANNEXB /

LABEL/ANNEXB / ITEM 1 2 3 4 5 6 7 UM Part # 270-0129A 270-0130A 710-0027A 990-0029A Description MIRROR,BACK R. MIRROR,BACK L. Owner's Manual XTREET HANDBOOK TOOL SET OIL BOX,SCUTCHEON SIDE COVER,SCUTCHEON ESPEJO DERECHO ESPEJO IZQUIERDO MANUAL TECNICO MANUAL KIT DE HERRAMIENTAS Spanish Quantity 2008 1 1 1 1 1 2 2 Quantity 2009 1 1 1 1 1 2 2

Pgina 34